2170021 Camshaft With PTO

Unit2170021Detail


 

 

Unit2170021Detail 

Num

Hot Num

Diagram No.

Name

Quantity

Vertion

Disuse Time

Unit Code

2 

1 

200-04400-6049 

Camshaft assembly 

001 

   

2170021 

7 

1.1 

MQ6-22022-0912 

DOWEL PIN 6M6X20-ST50-2K 

001 

   

2170021 

10 

2 

200V04410-0177 

BEARING SHELL 

014 

   

2170021 

14 

3 

200-04501-0191 

Gear 

001 

   

2170021 

12 

4 

200V04501-0190 

PULSE WHEEL 

001 

   

2170021 

16 

5 

MQ6-03216-8306 

HEX BOLT M8X30-10.9-MAN183-B1 

003 

   

2170021 

17 

6 

200-04505-5094 

INTERMEDIATE GEAR 

001 

   

2170021 

22 

7 

200V04506-0077 

GEAR STUD KLEIN 

001 

   

2170021 

24 

8 

MQ6-02191-0410 

CYLINDER SCREW M8X30-10.9-MAN183-PHR 

003 

   

2170021 

25 

9 

200-04505-5093 

INTERMEDIATE GEAR 

001 

   

2170021 

30 

10 

200V04506-0077 

GEAR STUD KLEIN 

001 

   

2170021 

32 

11 

MQ6-02191-0410 

CYLINDER SCREW M8X30-10.9-MAN183-PHR 

003 

   

2170021 

33 

12 

202-04505-5122 

INTERMEDIATE GEAR 

001 

   

2170021 

40 

13 

200V04506-0078 

GEAR STUD KLEIN 

001 

   

2170021 

42 

14 

MQ6-03216-8615 

HEX BOLT M14X80-10.9-MAN183-B1 

004 

   

2170021 

Comments for this post are closed.